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SAMPLE INFORMATION:

AT, FTP6 PVCI. FTP6 PVC ] /

?;Eﬁg%e;sc"p"on' . SFTP 6ALSZH- i.fy; Nots):
UTP6 LDPE

Sample Status INTACT ¥ PO No. /
RN x W iT 8
Manufacturer: / Gountry of Origin: /
& & 7= b
Buyer: / Country of Destination: | /
TR: BHAE:

Above sample information was provided and confirmed by customers, BV is not responsible for its accuracy or completeness.

MEHEREEAFPREFHRIL, BVANEEHBENTELERAER.

EXECUTIVE SUMMARY:
TEST REQUESTED CONCLUSION
ik 5E > &it

Compliance Test - Heavy Metals, Flame Retardants Content - European Parliament and
Council Directive 2011/65/EU on the Restriction of the Use of Certain Hazardous ss
Substances in Electrical and Electronic Equipment (RoHS) with its Amendments P‘A 4
aMNik -ESE.AMAEE -AXNBEERSH NAFEAN &
Eo(RFRSEmE XES

AP TesEOPRHERIE Content — (EU) 2015/863 amending Annex Il to Directive

2011/65/EU PQS_IS
AMMik -BE_FBMBESE  -2011/65/EUM RIIMEITES (EV) =
2015/863

Notei¥#: Samplesareprovidedbycustomers.#mHE AR,
Thetestedpartofthesamplewasspecifiedbyclient. # S B MIX LB EF PIEE -
Thecompositetestingwasperformedasperclient’srequest. 2B & PER#H TR &Nk o
Thetestconclusionwasgivenbasedontheresultsoftestedpart. 58 & F MK E L 4 R -

Chinese translation of report just for reference only, English report shall prevail if you have any objection.
BEFPXHENESE, UEAERWUURXKRERNZT L E

With the client's prior consent,the above * was subcontracted test item.

B Rl E, t#*A5aNiK.

gs solely ) the mples identifie res > not ind
of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically
s 2 f'based upon the information that you provided to

> of this report y
ever, that such notice shall be
d time shall constitute you

unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.
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If there are questions or concerns on this report, please contact the following persons:

HERMEMEEHER,

Customer service

ERERS

Technical
support

PREPARED
BY :

Sylvia

AR TRAKEAXNSRNEKSE

HIE NE Ms.
fos74) 87@1319

kira.hong@bureauveritas.com

BUREAU VERITAS TESTING TECHNICAL SERVICE (ZHEJIANG) CO.,LTD
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Compliance Test - Heavy Metals, Flame Retardants Content - European Parliament and Council Directive 2011/65/EU
on the Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment (RoHS) with its

Amendments

éiﬁﬂiﬁﬂ]ﬁt " B/_\-Eﬁﬁ,ﬂﬂ#& ?ﬂ]ﬁ.’*i - AXKRBEZERSHMN BFFRANES(RFHE
- See Appendix.

Test Method M R

Ak FE

See Analytes and their corresponding Maximum Allowable Limit in Appendix

STPEEN BHE XALFR - B %
- Resultf R
Lead | Cadmium | Mercury | Chromium | PBBs &PBDEs Conclusion
Parameter# (Pb) (Cd) (Hg) VI (Cr VI) ERBEES & i
i ® B3 AV’ &4 ER_F® -
Units mg/kg | mglkg mg/kg mg/kg mg/kg -
Test Item Description Location ) ) ) ) ) )
i T B # iR i 8
Testedcomponentsof FTP6 PVC /k« FTP6 PVC4. SFTP 6ALSZHIX. UTP6
LDPE
Gray plastic : m—m XXX
. Housing PASS
i% ta #8
1 ;Sflsmg#b“\@z B = ND ND ND ND ND & i
ARfrsiméen .
2 foil#ALUMInUM % | MSide ZE | \p ND ND ND NA PASS
B [:: ) bR U
Translucent plastic .
3 inner support# i& '”fgeﬁ? ND ND ND ND ND Pigsé
E}E& #fHE X
Transparent plastic | Inside B PASS
4 Fim#B AR me | O ND ND ND ND i3 it
Silvery metal wire# . . PASS
5 Yy rr Wire & it ND ND ND ND NA & it
6 Green soft plastic Wire PASS
wirejacket#4k B 3K| jacket £ ND ND ND ND ND & i
ER & E 54
7 Green white soft Wire
plastic wire jacket# | . . PASS
G EH GRS jacket £ ND ND ND ND ND & i
Bl & 54
8 Brown g&t plastic Wire PASS
wirejacket##& & K| jacket £ ND ND ND ND ND & i
A& E 54
9 Brown white soft Wire
plastic wire jacket# | . . PASS
BEHERS jacket £ ND ND ND ND ND &
B % B

K
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- Resultf R
Lead | Cadmium | Mercury | Chromium | PBBs &PBDEs Conclusion
ParameterZ & (Pb) (Cd) (Ha) VI (Cr VI) EREESE 2= it
] i X A £ R Z KB i
Unit$ i mg/kg | mglkg mg/kg mg/kg mg/kg -
10 Orange white soft Wire
ﬁlﬂfsg g'rgagﬂke;f jacket# | ND ND ND ND ND Pjgsé
B % B
11 Orange $&ft plastic Wire PASS
wirejacket##E & 3k| jacket £k ND ND ND ND ND & 1
R %K B =E
12 Blue white soft Wire
F,l,',fsg g'rgagﬂke;f jacket# | ND ND ND ND ND Pjgsé
B % B
13 Blue sd% plastic Wire PASS
wirejacket#IE B 5k| jacket £ ND ND ND ND ND & 1
¥R %R B =E
14 Copper metal . o PASS
wire#HE s EE WireZkith ND ND ND ND NA & it
15 i Black plastic .
. Housing PASS
m & i .
%fsmg#,..‘@.é 5= ND ND ND ND ND &
16 Oran§d sofplastic Wire PASS
wirejacket##E & 3k| jacket & ND ND ND ND ND &
BH KK 54
17 Orange white soft Wire
‘;l;séc g'rgagﬂkitf jacket# | ND ND ND ND ND Pjgsé
B & B
18 Blue sd% plastic Wire PASS
wirejacket#IE B 5k| jacket £k ND ND ND ND ND &
BH KR 54
19 Blue white soft Wire
pwlﬁ_f"séc g“g"";ﬂkeﬁg jacket# | ND ND ND ND ND Pjgsé
B & K
20 Brown gt plastic Wire PASS
wirejacket##B & %Kk| jacket £k ND ND ND ND ND & i
BH KK 54
21 Brown white soft Wire
";g‘séc g“g"";ﬂkeﬁg jacket# | ND ND ND ND ND Plgsé
B & K
22 Green &t plastic Wire PASS
wirejacket#£% & 3K| jacket £k ND ND ND ND ND & it
BH KK 54
23 Green white soft Wire
ic wire jack . R
'2;3%0 g“gagk ei;# jacket# | ND ND ND ND ND Plgsé
B & K

|54
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- Resultf& R
Lead | Cadmium | Mercury | Chromium | PBBs &PBDEs Conclusion
Parameter$# (Pb) (Cd) (Hg) VI (Cr VI) EREES & i
# @ ® AE | smoxm
Units 4 mg/kg | mglkg mg/kg mg/kg mg/kg
24 Green plastic .
casing#4 & ¥ HZ‘;S'LQ ND ND ND ND ND Pigsf‘r
& 7T o
25 Grééopistic .
frame#&E @@ | oUSINg | \p ND ND ND ND PASS
1E s = # it
26 Silveryretal#$R & | Housing PASS
Py 5 = ND ND ND ND NA & it
27 Transparent Housing PASS
plastic#i% B ¥8 s = ND ND ND ND ND B i
28 Silvery metal Inside B PASS
sheeté RBLM| ma | O | D ND ND NA & i
29 reen soft plastic Wire PASS
wirejacket#£% & 3K| jacket & ND ND ND ND ND & it
BR %R )i
30 Green white soft Wire
plastic wire jacket# | . . PASS
g @ H @ %8 jacket £ ND ND ND ND ND &t
B B
31 Orange $$ft plastic Wire PASS
wirejacket#1#& B 3k| jacket % ND ND ND ND ND &t
BR %R i
32 Orange white soft Wire
plastic wire jacket# | . . PASS
e @ H & 8 jacket £ ND ND ND ND ND &t
B & B
33 Blue wWHite soft Wire
lastic wire jacket# | . .
%gséc g'rgagﬁ W | jacket# | ND ND ND ND ND Pigsg
B & B
34 Blue sd% plastic Wire PASS
wirejacket# 5 B 3k| jacket & ND ND ND ND ND & it
BHNEE ;4
35 Brown soft plastic Wire PASS
wirejacket##B & | jacket £k ND ND ND ND ND & 5
BR %R i
36 Brown white soft Wire
plastic wire jacket# | . . PASS
BEHE RS Jaclj;t?}?, ND ND ND ND ND &
&
37 Gray/Blastic .
. Housing PASS
% G ¥8
;3?3”19#7)—\-@:: B = ND ND ND ND ND & i
38 Gl pRStic .
frame# % & %8 4} HZ‘;S'LQ ND ND ND ND ND P\Asf‘r
E 7 U1

%
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- Resultf R
Lead | Cadmium | Mercury | Chromium | PBBs &PBDEs Conclusion
Parameter5#{ (Pb) (Cd) (Hg) VI (Cr VI) ERBEESL P
K N ER ER_FR
Unit$ i mg/kg | mglkg mg/kg mg/kg mg/kg
39 White soft plastic Wire PASS
wirejacket# B & 5K| jacket £ ND ND ND ND ND = oo
Y8R %R B e
40 Green soft plastic Wire PASS
wirejacket#4k & 3K| jacket 2k ND ND ND ND ND & it
¥ B % R B =
41 Brown soft p!astic Wire PASS
wirejacket## & %Kk| jacket & ND ND ND ND ND = o
Y8R %R B e
42 Blue soft plastic Wire PASS
wirejacket#Z &3k | jacket £k ND ND ND ND ND & it
¥ B % R B =
43 Orange soft plastic Wire PASS
wirejacket#i# &3k | jacket £k ND ND ND ND ND = oot
¥R %R B e
Note/KeyiE#:
ND = Notdetected R H “>” = Greaterthan X F “<”=|essthan/\F
NR = Notrequested R E 3K mg/kg = milligram(s)perkilogramZ % & T 5 = ppm = part(s)
%et;ﬂc’;;;n}g?{.ﬁ;e Appendix. %Ln;\lllclﬁgpplicableziiﬁﬁﬁ EX=Exempted# &
Remark :
- Thetestingapproachislistedintableof Appendix.illi% 7 i% — MR

- *denotes as reported result(s) was (were) performed by wet chemistry method. Others were screened by XRF. For
XRF screening, the result(s) of Cr VI was (were) reported as total chromium and the result(s) of PBBs and PBDEs
was (were) reported as total bromine. Also, the XRF result(s) may be different to the actual content based on
various factors including, but not limit to, sample size, thickness, area, non-uniformity composition, surface flatness.
e HERABLFNRER, HEH XRF LR, 3}F XRFEE, ~ANMELEREUL
WERR, MERKE
(PBBs) fN% iR 7 Et (PBDEs) £RMUEREFRR. i, EF, BFRRTF, HHmE. EE. @R HF4HNTHS
M. REBFEHERRHE, ZiEHHW XRFERTRHSEIRREEFRARE -

- Only selected example(s) is (are) indicated on the photograph(s) in Comment.

BRABRWEZENHES -RiE@E.
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'!%ESTRESULT*MHE =
Compliance Test - Phthalate Content — (EU) 2015/863 amending Annex Il to Directive 2011/65/EU
Wik - pE— FEE -2011/65/EURE 11 8918iT#§4 (EU)2015/863
Test Method: Reference to IEC 62321-8: 2017.
:)”fll RA % B8 Referenceto IEC 62321-8:2017.
by~
Maximum Allowable Limit:  0.1% (Each)
BRXAHFR 0.1%($%&)
B
Result
Parameter Unit MDL & 8
&2 CAS No. s
- 4] l
£ Sl ?,E i H 1415 3+27 4 6+7+8
%Dﬁbz%tylpgg'a_tej(_t);;) 84-74-2 % 0.005 ND ND ND ND
2;‘7!; b_e“q.fyfﬁgq_h%af_i_‘i gBﬁ? 85-68-7 % 0.005 ND ND ND ND
Zﬁ'%;eg'éh%y':p(h;a;g(gg')D?EE 17-817 | % 0.005 ND ND ND ND
gﬁ'zébﬁtyqapgéhi'a; (j'? 'g’ﬁp) 84-69-5 % 0.005 ND ND ND ND
Conclusion &% PASS PASS PASS PASS
onclusion - - - & it 1B 52 B Cpu
Result
Parameter CAS No Unit MDL & 8
SH B AEeEN 12413+ | 17+18+ | 20+21+
R HOHT | 16 19 22
%Dﬁbz%tylpgg'a_tej(_t);;) 84-74-2 % 0.005 ND ND ND ND
2;?”;{;' b_e“;yé;qt_h%af_i_‘i gBﬁ? 85-68-7 % 0.005 ND ND ND ND
Zﬁ'%;eg'éh%y':p(h;a;g(gg')D?EE 17-817 | % 0.005 ND ND ND ND
gﬁ'zbﬂt"ﬁfgaﬂaﬁ (j'? |§,Ep) 84-69-5 % 0.005 ND ND ND ND
Conclusion £ ] ] ] PASS PASS PASS PASS
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Result
Parameter CAS No Unit MDL & 8
SH T B AEeN 23+29+ 4425 31432+ | 34+35+
fR 30 33 36
%Dr;bzl‘gtylpgg"’_tej(_t)ﬁép) 84-74-2 % 0.005 ND ND ND ND
Z;“zl’g' b_e"qufﬁgqt_h%af_i_‘i (EBE? 85-68-7 % 0.005 ND ND ND ND
gﬁ’%eg“gah;;y':p(hia;ggzg l)D?EE 17-817 | % 0.005 ND ND ND ND
@Dﬁ';:bﬂtggﬁﬁhi'a; (j'? 'gﬁp) 84-69-5 % 0.005 ND ND ND ND
Conclusion &it PASS PASS PASS PASS
onclusion % - - - & it B 2 B S pul
Result
Parameter Unit MDL % R
© CAS No.
|
2% ol ;E i 37+38 39+40+41 42+43
@Dﬁb%tylpgg'ﬂeggﬁp) 84-74-2 % 0.005 ND ND ND
2;% b:e"qéyg qt_h%af; (EBE? 85-68-7 % 0.005 ND ND ND
gﬁ’;ﬁg‘ﬁ; ;;y':p(h;h_alz?ggzg I)D?EE 17-81-7 | % 0.005 ND ND ND
@Dﬁ';:bﬂtgg;hi'a; (j'? 'gﬁp) 84-69-5 % 0.005 ND ND ND
. . PASS PASS PASS
Conclusion %5ig - - - & i o g

NotejE &:

mg/kg= milligramperkilogramZ % &+

KDL = MethodDetectionLimit7 £ Il

ffD = Not Detected(< MDL) sk #&

% = percentage ® 47tk
1 mg/kg = 0.0001%
“-"= NotRegulated R 1 E
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Commentiff@ :

Photograph(s) of Test Item(s) :
MK EBR:
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APPENDIXHHf 5%

List of Analytes and their Corresponding Test Methods, Detection Limit and Maximum Allowable Limit [ Compliance Test for
European Parliament and Council Directive 2011/65/EU ] :

SHMES. HAEMARSZE. BHRESAALFR

[EAAR -KBERSES 2011/65/

EU] DetectionLimit# H R
X-ray(M@#@Lence (XRF)P! Maximum
Name of Analytes X 5t % % % Wet A"°.w ?ble
No. oW W & Metallic & Chemistry _ Limit ‘
Plastic B/ glass¥| Others B L, 2 B X F
2§ #/ ceramiq HfrH @ ° BR
i % (mglkg)
1 Lead (Pb) $& 100 200 200 100! 1000
2 Cadmium (Cd) & 50 50 50 100! 100
3 Mercury (Hg) & 100 200 200 10! 1000
4 Chromium (Cr) £& 100 200 200 NA NA
9. h] gl i
5 | ChromiumVI(CrVI) A #iré& NA NA NA seemen | e
6 Bromine (Br) i& 200 NA 200 NA NA
Epolybromobiphenyls(PBBs)§§§H¥
*
- Bromobiphenyl (MonoBB)
- Dibromobiphenyl (DiBB)
- Tribromobiphenyl! (TriBB)
7 - Tetrabromobiphenyl (TetraBB) NA NA NA Each& 501 | Sum& 1000
- Pentabromobiphenyl (PentaBB)
- Hexabromobiphenyl (HexaBB)
- Heptabromobiphenyl (HeptaBB)
- Octabromobiphenyl (OctaBB)
- Nonabromobiphenyl (NonaBB)
PBgerORRsaRshiRhgNEtHBRCaDES)
£ R Z K
- Bromodiphenyl ether (MonoBDE)
- Dibromodiphenyl ether (DiBDE)
- Tribromodiphenyl ether (TriBDE)
- Tetrabromodiphenyl ether (TetraBDE) f 4
8 - Pentabromodiphenyl ether (PentaBDE) NA NA NA Each®& 501 | Sum/& 1000
- Hexabromodiphenyl ether (HexaBDE)
- Heptabromodiphenyl ether (HeptaBDE)
- Octabromodiphenyl ether (OctaBDE)
- Nonabromodiphenyl ether (NonaBDE)
- Decabromodiphenyl ether (DecaBDE)
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[b]

[c]

[d]

le]

[al

[h]

NA = Notapplicable 7 i& B

Test method with reference to International Standard IEC 62321-3-1: 2013.

WX FESRBEREE IEC62321-3-1:2013.

Test method with reference to International Standard IEC 62321-5: 2013.

Wik A ESBEMREHE 1EC62321-5:2013.

Test method with reference to International Standard IEC 62321-4: 2013+AMD1: 2017 CSV.
Wik 7 iES BERGRE IEC62321-4:2013+AMD1:2017CSV.

Polymers and Electronics - Test method with reference to International Standard IEC 62321-7-2: 2017.

REWEBRTF -MNXAESRBERGE IEC62321-7-2:2017.
Metal - Test method with reference to International Standard IEC 62321-7-1: 201511,
ol -MiXAESBEREE IEC62321-7-1:2015

fflest method with reference to International Standard IEC 62321-6: 2015.
Wik FiES BERGFE IEC62321-6:2015.
Leather Test method International Standard 1ISO 17075: 2017.
-WIK 7 E R AR

tﬁr%ﬂ TRAOMEA], 7L.eather, Polymers and Electronics - Test method with reference to International Standard 1SO 17075:
2017.
EERB . KE BEWRBET -WR B iE S B E R AR 18017075:2017.
The principle of this method was evaluated and supported by two studies organized by IEC TC 111 WG3. These studies were
focused on detecting the presence of Cr VI in the corrosion protection coatings on metallic samples.
}éﬁ%ﬁ’]ﬁ BEER IECTC1T1IWGSAHAMAR ARPBET RH/EGHR BTIAT. XELERRMNEFH €8

B l'
Ee&ilt(‘)@f & ¥ & ﬁefﬁllf@ﬁ@térﬁl(& \%é‘iﬁm)ere) expressed in term of positive and negative. Negative means the absence
of Cr VI on the tested areas and the result(s) was (were) regarded as in compliance with European Parliament and Council
Directive 2011/65/EU, Article 4(1). While, positive means the presence of Cr VI on tested areas and the result(s) was (were)
regarded as in conflict with European Parliament and Council Directive 2011/65/EU, Article 4(1).

EEVMHEMNANMBERUBENPEERT. PERFTANMEXREREENRRZTET, DERELAAF
2011/65/EU < H, X

F(T)HATEKR. MAEM R R D 5 Ir £ £ IRk &, B4/ Z0TT/65/EUB S W, & 4(1
k-
iﬁﬂlﬁt)‘i%[‘*iﬂiﬁﬂ]iﬁ -KBEERSES 2011/65/EU]:

” " f?nfﬁnﬁtloﬁallgﬁa‘has gg [EC 62321-1: 2013 and IEC 62321-2: 2013

WII.II referencetothe IUIIUWIIIg UUbuIIIUIIl\b}

EPr#RAIEC 62321-1:2013and IEC 62321-2:2013

“RoHS Enforcement Guidance Document Version 1” by EU RoHS Enforcement Authorities Informal Network. (May 2006)
“ROHSIE #4155 X H IR & 1"EUROHSREHIZRSIFEXNE

(REHP ReBufbtions - Government Guidance Notes” by United Kingdom Department for Business Innovation & Skills.
(February 2011)

‘ROHSER-BRESEIR RERSZNINLE (2007, 2R8)

“Final Report to RoHS substances (Hg, Pb, Cr(VI), Cd, PBB and PBDE) in electrical and electronic equipment in Belgium” by
Belgium Federal Public Service Health, Food Chain Safety and Environment. (November 2005)

“ Lt # H‘I?E:F ,=7'—r"nn ROHSERMMB (K, B, "M, 5, TSREFXMESR _KE)"IL
flJEh"\ t R %, ﬁéfﬁ & m 30

ﬂxiﬂ*&'ﬁﬂ?ﬂ (2005, TTH)
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-- END OF REPORT --
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Appendix
Additional Model

UTP CAT5e 1/2/4PR PVC/LSZH/LDPE
FTP CAT5e 1/2/4APR PVC/LSZH/LDPE
UTP CAT6/CAT6A 4PR PVC/LSZH/LDPE
F/UTP CAT6/CAT6A 4PR PVC/LSZH/LDPE
SF/UTP CATSE/CAT6 PVC/LSZH/LDPE
S/FTP CAT6A/CAT7/CAT7A PVC/LSZH
UTP CAT5e PATCH CORD PVC/LSZH
UTP CAT6/CAT6A PATCH CORD PVC/LSZH
F/UTP CAT5e/CAT6/CAT6A PATCH CORD PVC/LSZH
SF/UTP CAT5e/CAT6 PATCH CORD PVC/LSZH

S/FTP CAT6A/CAT7 PATCH CORD PVC/LSZH

Note: The information in this Appendix is provided by client.Since the client was not able to provide the sample of
additional Style, above additional Style(s)hasn’ t been tested, but only based on the guarantee letter
provided by the client. Bureau Veritas-CPS takes no responsibility for any mistakes and the problems of
product consistency caused by inaccurate and/or invalid information submitted by the client. The client will
take the responsibility of all discrepancy and risk.



